Parts lllustration and List for Model 3300-0082

G

51
]

NOTE: When ordering parts, give QUANTITY, PART
NUMBER, DESCRIPTION, and COMPLETE PUMP
MODEL NUMBER. Reference numbers are used ONLY
to identify parts in the drawing and are NOT to be used
as order numbers.

Main Relief Valve Bypass
—Connect directly to tank

without restrictions or ball valves

M ~4
3
2
\ - 4
5
REF. | PART DESCRIPTION QTY. REF. | PART DESCRIPTION QTY.
NO. |NUMBER REQ’D| NO. [ NUMBER REQ’D)
1 9910-180430 M8 x 20 Bolt 4 42 | N/A Washer 1
2 19910-160311 Nut 4 43 | 9910-391800 Handle 1
3 [9910-390311 Washer 4 44 | N/A Flange 1
4 N/A O-ring 4 45 | 9910-390080 O-ring 2
5 [NA Plate 2 46 | 9910-392490 O-ring 1
6 [9910-391940 Cap 2 47 | N/A Body 1
7 |9910-66017V O-ring 2 48 | N/A Washer 1
8 [9910-391960 Scale 1 49 | 9910-391840 Seat 1
9 9910-391710 Regulator valve 1 50 |9910-640070 O-ring 1
10 | 9910-64007V O-ring 1 51 | N/A Guide 1
11 19910-650540 O-ring 1 52 | N/A Spring 1
12 | N/A Washer 2 56 [9910-394010 Ring 1
13 19910-391680 Spring 1 57 [9910-640030 O-ring 1
14 {9910-391650 Stem 1 60 |9910-250310 O-ring 3
15 [9910-392120 Pin 1 61 [9910-540540 Nut 3
16 [9910-390312 Washer 1 62 | N/A Hose barb 1
17 {9910-391660 Bypass valve 1 63 |9910-390311 Washer 4
18 [9910-39100V O-ring 1 64 [9910-180370 M8 x 25 Bolt 4
19 [9910-391670 Seat 1 70 [9910-392130 Hose barb 2
20 [9910-391690 Spring 1 73 |9910-391920 Adapter 3
21 [9910-391640 Plunger 1 74 [9910-540360 O-ring 3
22 | 9910-780050 O-ring 1 75 |9910-393860 Knob 1
23 [9910-391610 Seat 1 76 |9910-391190 Pin 2
24 | 9910-550350 O-ring 1 77 [9910-393870 Nut 1
25 19910-391700 Retaining pin 1 78 [9910-393880 Guide 1
26 [9910-391620 Hose barb 3/4" 1 79 |9910-820490 O-ring 1
27 19910-391720 Handle 1 80 [9910-77014V O-ring 1
28 |9910-390330 Pin 1 81 |9910-393890 Stem 1
29 [9910-391600 Body 1 82 |9910-660190 O-ring 1
30 |9910-391740 Ring 2 83 [N/A Regulator valve 1
31 [N/A Threaded stud 2 85 | N/A Seat 1
32 |9910-GG600 Gauge 1 86 | N/A Plug 1
33 19910-392180 Handle 1 87 [N/A Body 1
34 [9910-391500 Pin 2 88 |9910-780050 O-ring 1
35 [9910-680560 M6 x 16 Bolt 1 89 |9910-393690 Adapter 1
36 | N/A Washer 1 91 [N/A Plunger 1
37 [9910-392390 Body 1 92 | N/A Flange 1
38 [9910-1040370 | M6 x 22 Bolt 4 93 |9910-391890 Seat 1
39 19910-550331 Washer 4 94 19910-320511 O-ring 1
40 |N/A Rod 1 96 | N/A Plug 1
41 19910-395060 Spring 1

L-1381 (09/10)





